











Adjustable Axle 2-3m Front

ITEM NO. | PART NUMBER | DESCRIPTION
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MACHO0205
GA5002541
GA5078035
GA5078046
GA5003643
GA5004727
GA5048655
GA5004919
GA5078031

GA5078042
GA5009453
GA5048245
2MFA004-IGR
GA5048635
F70544A
2M-FAOI ILAS
GA5009637
GA4583390
GA5000289
GA5071280
GA4583385
GA0500015
GA5004437
GA3500333
GA506504 |
GA5060750
GA4572170
GA5004029
GA5008793
Hyd002LAS
GA4933600
GA4933605
GA4659465
GA4659470

Crush tube, 19.1 ID x25.5 OD x | Imm

Bolt, 3/4” UNF x | 1/2”, ZP GR8

Mounting clamp, Double type, Jaw, Pair, Group 3, 22mm, RCD-22J
Mounting clamp, Double type, Plate, Top, Group 3, RCD-3PT
Washer 8mm Flat SS Heavy Duty

Bolt M8 x 50 ZP GR8.8

Bolt M8 x 40 ZP GR8.8

Washer 8mm Spring SS

Mounting clamp, Double type, Jaw, Pair, Group 2, [4mm, RCD- 4]
[PAIR]

Mounting clamp, Double type, Plate, Top, Group 2, RCD-2PT
Glacier bush, M liner with dimples, |10 ID x 60 long

Bearing, Ball thrust bearing, |10 ID x 145 OD x 25mm thick
Thrust ring, suit Crop Cruiser axle

Oil seal, 120 ID x 145 OD x |12mm thick

Shim, 0.5mm thick, Suit Crop Cruiser king pin cap

Top steering cap |2mm FMS

Grease nipple, Elbow, 90 degree, 1/4” UNF male

Slider adjustable axle outer

CSCSMI12x25 ZP GR8.8

Nut, M2 Half Lock Nut, ZP

Slider adjustable axle inner

SHCS, M12 x 20, Low Head Black

Washer 6mm Flat SS

Hydraulic adapter, Elbow, 90 degree, |/2” male x |/2” female swivel
Ball joint, Right angle, M28 x |.5P thread

Ram, hydraulic, double acting, 3" x 8" stroke, Female threaded ends
Lock nut, M28 x |.5P, Suit tie rod end

Bolt M6 x 10 ZP GR8.8

Tee, Flare, 7/ 16" 24 TPI female thread, Suit | /4" tube

Clamp bracket Hydraulic fitting

Brake Line, Front Left, Adjustable Axle 2-3m

Brake Line, Front Right, Adjustable Axle 2-3m

Drop leg, Front assembly, 2WD 2WS LHS 201 |

Drop leg, Front assembly, 2WD 2WS RHS 201 |
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Rear Suspension

ITEM NO. | PART NUMBER | DESCRIPTION

N o U AW N —

10
Il
12
I3
14
I5
16
|7
I8

GA5068850
GA5068851
GA50051 15
GA5002487
GAS5001045
GA5048430
GA3500258

GA5069335
GA5001739
GA5055255
GA501 1344
GA5012469
GA5017681
GA5053145
GA5053150
GA4902049
GA5050580
GA5017673

Suspension link, Torque rod, 650mm centre, Hollow
Suspension link, Torque rod, 650mm centre, Solid
Air Spring AA300 dual air stud

Bolt, 3/4” UNC x 6”, ZP GR8

Woasher, 3/4”, Flat ZP

Nut, Nyloc, 3/4" UNC, ZP

Hydraulic coupling, Elbow, 90 degree, | /4” BSPT male x | /4" BSPT

male, $49-0404

Plug, | /4” BSPT male thread, Brass

Washer 20mm Flat Heavy Duty SS

Shock Absorber, Double eye, 24mm eye, 80mm OD, Red
Bolt M24 x 120 ZP GR8.8

Nut M24 Nyloc ZP

Washer |” x 2", 7g Flat Thin SS

SHCS 3/4” UNF x 2 1/2” GR12.9 Blue Zinc Plated
SHCS 3747 UNF x 3” GR12.9 (Blue Zinc)

Swaybar Assembly, 3M Self propelled

Nut 1/2” UNC Nyloc ZP

Washer 1/2” High Tensile
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Rear Suspension

PANHARD ROD SHIMS
PART No. DESCRIPTION
GA4537165  Panhard shim Imm
GA4537170  Panhard shim 3mm
GA4537175  Panhard shim 5mm

TORQUE ROD SHIMS

PART No. DESCRIPTION

GA4505076  Shim, Spacer Block Torque Rod Suspension Arm,
[mm

GA4505075  Shim, Spacer Block Torque Rod Suspension Arm,
5mm

FRONT SUSPENSION SPARE PARTS

PART No. DESCRIPTION
Bush, Suspension link end replacement, 3/4" bolt

GAS069825 holes, TS38750, ATRO
Insert, Rubber, Suit Koni shock absorber
GAS053450 A498/33/24 x 55
GA5069825
REAR SUSPENSION TOOLS
PART No. DESCRIPTION

GAS5055775 / GA5055770  Atro bush tool
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Sway Bar Assembly - 3m 2WD & 4WD

GA4902049 Complete Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5016192 Rear Swaybar, 42mm |

2 GA4583285 Nylon Bush for Sway Bar, 42mm (This part comes in two halves) 2
3 GA4654790 Mounting, swaybar to axle 2
4 GA4654800 Clamp, Lower, Sway bar, Crop Cruiser 2
5 GA4654805 Clamp, Upper, Sway bar, Crop Cruiser 2
6 GAS5016195 Bush, Sway bar pivot, Pigthane 90A duro 8
7 GA5001009 Washer |6mm Flat ZP Heavy Duty 8
8 GA501 1307 Bolt M6 x 80 ZP GR8.8 4
9 GA5001029 Nut M16 Nyloc ZP 4
10 GA5065455 Bolt M10x 30 ZP GR8.8 8
Il GA5000141 Nut M10 Nyloc ZP 8
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Rear Ride Height Valve

Left hand side shown

ITEM NO. | PART NUMBER | DESCRIPTION

GA5010868 Ride height valve, 1/4” connecting rods I

|
2 GA5052600 Bolt M8 x 75 SS 2
3 GA5003643 Washer 8mm Flat SS Heavy Duty 4
4 GA5069335 Plug, 1 /4” BSPT male thread, Brass I
5 GA3500258 Hydraulic coupling, Elbow, 90 degree, |/4” BSPT male x |/4” BSPT 2
male, S49-0404

GA5014651 Tee, Rubber, Suit ride height levelling valve rods 2
7 GA5004865 Hose Clamp, 3/8”,SS (8-16/9W) 2
8 GA5052590 Nut M8 Nyloc SS 2
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Front Suspension

ITEM NO. | PART NUMBER | DESCRIPTION

GA5068850 Suspension link, Torque rod, 650mm centre, Hollow 5
GA5053145 SHCS 3/4” UNF x 2 1/2” GR12.9 Blue Zinc Plated 13
GA501 1344 Bolt M24 x 120 ZP GR8.8 7

GA5017673 Washer 1/2” High Tensile
GA5068715 Bolt, /2" UNCx | 1/2” GR8.8 ZP
GA5005311 Air spring HT230 single air stud
GA5002599 Set screw, 3/8” UNC x | /47, SS
GA5017623 Washer 3/8” Flat ZP Heavy Duty
GA5001739 Washer 20mm Flat Heavy Duty SS
10 GA5048430 Nut, Nyloc, 374" UNC, ZP

I GA3500258 Hydraulic coupling, Elbow, 90 degree, 1/4” BSPT male x 1/4” BSPT
male, $49-0404
12 GA5010868 Ride height valve, |1/4” connecting rods I

Continued over page
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Front Suspension

ITEM NO. | PART NUMBER | DESCRIPTION

GA4654900 Mount, Lower, Front shock absorber, Crop Cruiser

|4 GA5055255 Shock Absorber, Double eye, 24mm eye, 80mm OD, Red 2
|5 MACHO0205 Crush tube, 9.1 ID x 25.5 OD x | Imm 4
3 GA5002541 Bolt, 3/4” UNF x | 1/2”, ZP GR8 4
|7 GA5001893 Washer 1" x | 7/8” x 14G 8
18 GA5070380 Bolt M24 x 140 ZP GR8.8 2
19 GA5012469 Nut M24 Nyloc ZP 4
20 GA3500218 Hydraulic adaptor, Nipple, |/4” BSPT male x |/4” BSPT male, S27- 2
0404
21 GA5011344 Bolt M24 x 120 ZP GR8.8 2

22 GA4659840 Mount Steering Hose to Panhard I
23 GA5078038 Mounting clamp, Double type, Jaw, Pair, Group 4, 28mm, RCD-28] 2
24 GA5078049 Mounting clamp, Double type, Plate, Top, Group 4, RCD-4PT I
25 GA5004727 Bolt M8 x 50 ZP GR8.8 I
26 GA5078049 Mounting clamp, Double type, Plate, Top, Group 4, RCD-4PT |

PANHARD ROD SHIMS

PART No. DESCRIPTION
GA4537165  Panhard shim |mm
GA4537170  Panhard shim 3mm
GAA4537175  Panhard shim 5mm

TORQUE ROD SHIMS
PART No. DESCRIPTION

GA4505076  Shim, Spacer Block Torque Rod Suspension Arm,
Imm

GA4505075  Shim, Spacer Block Torque Rod Suspension Arm,
5mm

GA4505076

FRONT SUSPENSION SPARE PARTS
PART No. DESCRIPTION
Bush, Suspension link end replacement, 3/4" bolt

GAS069825 holes, TS38750, ATRO
Insert, Rubber, Suit Koni shock absorber
GAS053430 A498/33/24 x 55 g
REAR SUSPENSION TOOLS GA5069825
PART No. DESCRIPTION

PT59-59100 / PT00-52100  Atro bush tool

382 - Crop Cruiser Evolution MY 4 Parts Manual - Rev O



Drive Shafts & Brackets - 2WD

TRANSMISSION END

DIFF END

ITEM NO. | PART NUMBER | DESCRIPTION

Drive shaft, Front, 2WD 201 |
Drive shaft, Middle, 2WD 201 |

Drive shaft, Rear, 2WD 201 |

O O N o0 U1 AW N —

o

GA5048226
GA5048227

GA5048228
GA4536225
| 480-isuzu

GA5066235
GA5000343
GA5012427
GA5000577
GA5066895
GA501246|
GA5006045
GA500978|
GA5049605
GA5000307

Mount Centre Bearing Plate
Adapter, 1480 drive shaft yoke to Isuzu diff
Washer 14mm ZP Heavy Duty
Bolt M14 x 45 ZP GR8.8

Nut M14 Nyloc ZP

Washer |2mm Flat SS Heavy Duty
Bolt M12 x40 ZP GR8.8

Nut M12 Nyloc ZP

Bolt, 1/2” UNF x | 1/4” ZP GR8
Bolt 1/2” UNFx | 1/2” ZP GR8
Nut 1/2” UNF Nyloc ZP

SHCS M12 x 30 ZP GR12.9

2WD DRIVE SHAFT SPARE PARTS

PART No.
GA5017113
GA5007003

DESCRIPTION
Uni Joint kit 1480 series

oo.poooo;-p-hoo

)

Centre bearing assembly 40mm e/yoke
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Drive Shafts - 4WD

TRANSMISSION END e

DIFF END

ITEM NO. | PART NUMBER | DESCRIPTION
|

O O N o0 U1 AW —

GA5068860
GA4658405

GA4658410
|480-isuzu

GA5066422
GA5066423
GA506642 |
GA5049605
GA5006045
GA5000307
GA5070020
GA4502820
GA5001043
GA5011307
GA5001029
GA5015009
GA5069360

Transfer case, Fabco TC-137
Mount, Transfer Case, Left

Mount, Transfer Case, Right

Adapter, 1480 drive shaft yoke to Isuzu diff
Drive shaft, Transfer case to front

Drive shaft, Transfer case to rear

Drive shaft, Transmission to transfer case
Nut 1 /2” UNF Nyloc ZP

Bolt, /2" UNF x | 1/4” ZP GR8

SHCS MI12x30ZP GRI2.9

Vibration Isolator, 80mm

Washer, 70mm OD x 16.5mm ID x 5mm thick
Washer [6mm Flat SS HD

Bolt M16 x 80 ZP GR8.8

Nut M16 Nyloc ZP

Set Screw 5/8” x 5/8” ZP GR8

Strap kit, SPL90 Universal
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Hand Brake

GA4902945 Complete Assembly

ITEM NO. | PART NUMBER | DESCRIPTION

GA4658420 Handbrake Actuator Mounting Bracket I
GA4658425 Handbrake Actuator Pivot Arm |

GA5069170 Handbrake Actuator, JA184 |
GA4536565 Actuator Link, Handbrake Assembly |
GA5011333 Bolt M20 x 60 ZP GR8.8 I
GA5001709 Nut M20 Coarse Hex ZP I
GA5012203 Grease nipple, Short, | /4” UNF I
GA5069150 Bolt Shoulder SHCS M8 x 40 ZP I
GA5004883 Washer 8mm Flat ZP Heavy Duty 2
10 GA5048115 Nut Mé Nyloc ZP |

O 00O N o0 U1 AN WD —

Il GA5000577 Washer 12mm Flat SS Heavy Duty 8
12 GA5000141 Nut M10 Nyloc ZP 2
I3 GA5001043 Washer |6mm Flat SS HD 4
14 GA5012461 Nut M12 Nyloc ZP [

Continued over page
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Hand Brake

GA5069160 Shoulder SHCS M12 x 40 ZP
16 GA5069155 Shoulder SHCS M12 x 30 ZP I
|7 GA5069165 Shoulder SHCS M 16 x 80 ZP I
18 GA5069145 Nut M16 x 1.5 pitch Nyloc ZP 2
19 GA5069750 Cable, Park brake complete inc rod ends |
20 GA5016233 Pneumatic fitting, Elbow, 90 degree, | /4” BSP male x 6mm push I

type, Metal
21 GA5049700 Reducing bush, 3/8” male thread x |/4” female thread, Brass |
22 GA5069140 Clevis, Cable, Park brake I
23 GA5000307 SHCS M2 x 30 ZP GR12.9 4
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Chapter 22

CAB

Cab - Assembled
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Cab - Assembled

DETAIL- A

DETAIL- B

\ R -
-

page

Continued over
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Cab - Assembled

ITEM NO. | PART NUMBER | DESCRIPTION

O 00 N o L MW

IS

12
13
14
I5
16
17
I8
19
20
21
22
23
24
25
26

27

28
29
30
31
32
33
34
35
36
37
38

GA4658680
GA465868 |

GA4536285
GA4536290
GA4658850
GA4658845
GA5069037
GA5066210
GA4503945
GA5066741
GA5066740
GA4659150
GA5053425
GA5007099
GA4504350
GA5065460
GA5016965
GA5003643
GA5052590
GA5004437
GA5004063
GA50481 15
GA5004085
GA5004727
GA5017909
GA5020510

GA5017409

GA5017131
GA5000529
GA5020525
GA5049025
GA5051040
GA4583150
GA501 1449
GA4504390
GA5070404
GA4505035
GA5070785

Cabin Left Foot Rest

Brake throttle pedal mount

Cover Plate, Back of SP Cabin, Small

Cover Plate, Back of SP Cabin, Large

Carbon Filter Air Intake

Seat and 201 | side dash assembly

Carbon Filter Mounting Bracket

Fuel gauge, COBO

Engine monitor, CANtrak, Kantrak, 2700, IP 67, 3.8", GEM software
Mount Plate, Engine monitor, SP 201 |

External mount, |2V Ultrguard carbon filter
Carbon filter; Replacement insert, suit Donaldson
Accessory Rail, GPS controller mount, suit claas cabin, SP 201 |
Emergency Exit Hammer

Extinguisher, Fire B&E Flameguard |Kg ABE

Plate, Fuel gauge Pillar mount SP 201 |

Throttle Pedal Electronic, with idle validation
Treadle assembly, Brake Pedal, air

Washer 8mm Flat SS Heavy Duty

Nut M8 Nyloc SS

Washer 6mm Flat SS

Bolt M6 x 20 SS

Nut M6 Nyloc ZP

Bolt M8 x 20 ZP GR8.8

Bolt M8 x 50 ZP GR8.8

Xmas Tree Clip, Black, |6mm Head, 27mm Length
Washer 4mm Flat SS

Audio head unit, CD/MP3/WMA AM/FM Radio, Bluetooth, |Pod
Control & Remote

UHF 477 MHz CB radio, DIN size

Screw 12G x 25 Self Tapper SS Pan Head

Screw M4 x 20 Phillips Head SS

Nut M4 Nyloc SS

Bolt M4 x 16 SS

Crush Tube, 15 OD x 10 ID x 25mm long

Bolt M6 x 45 ZP GR8.8

Cover plate, Access port, Right side door jam, Claas cabin
Cover panel, Cabin fuse box, excluding decal, Claas
Mounting Bracket Washer Bottle

Windscreen Washer Bottle 5.8L
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Cab - Claas

GLASS -
REAR WINDOW

|

TG Iy =

Window

Continued over page
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Cab - Claas

—,/
IPTION

’ \
Il —
ITEM
PART NUMBER | DESCR QTY.
NO.
|

S 3 No 0 FI®R -0V ®NNN AW N -

NN
— O

GA5054100
GA5054160

GA5054110
GA5054105
GA5054155
GA5054150
GA5054 145
GA5054195
GA5054175
GA5054180
GA5054285
GA5054280
GA5054125
GA5054130
GA5054120
GA5054160
GA5054200
GA5054205
GA5054250
GA5054270
GA5054210

Cup holder, suit Claas Cab 201 |
Locking knob, RHS panel, suit Claas Cab 201 |

Bushing, suit Claas Cab 201 |

Damper, shock absorber, suit Claas Cab 201 |
Wiper Blade, suit Claas Cab 201 |

Wiper Arm, suit Claas Cab 201 |

Wiper Motor, suit Claas Cab 201 |

Indicator Stalk, suit Claas Cab 201 |

Door Lock, suit Claas Cab 201 |

Handle Exterior, suit Claas Cab 201 |

A/C - Heater Control Unit, suit Claas Cab 201 |
Sender Temperature, suit Claas Cab 201 |

Side mirror glass, Suit Claas cab

Cover Cap Mirror, suit Claas Cab 201 |

Side mirror, Complete assembly, Suit Claas cab
Locking knob, for RHS panel suit Claas Cab 201 |
Starter Switch, suit Claas Cab 201 |

Master Key, suit Claas Cab 201 |

Rotory Knob, for light, suit Claas Cab 2012
Switch Insert, for Lighting Knob, suit Claas Cab 201 |
Switch Light, LHS, suit Claas Cab 201 |
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Cab - Claas

- PART NUMBER | DESCRIPTION -

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
4
43
44
45
46
47
48
49
50
51

GA5054215
GA5054095
GA4659380
GA5054535
GA5065481
GA5065482
GA5065483
GA5065484
GA5054470
GA5065463
GA5065462
GA506546|
GA5048145
GA5070330
GA5054530
GA5054275
GA5054185
GA50541 15
GA5054190
GA501 1263
GA5000259
GA5012461
GA5000577
GA5055540
GA5075270
GA5066805
GA5054255
GA5054265

Switch Light, Middle, suit Claas Cab 201 |

Switch Light, RHS, suit Claas Cab 201 |

Panhard Rod, 655mm Centres, Crop Cruiser, Claas Cabin
Bearing bush, for pan hard, suit Claas cab 201 |

Glass, Claas cab, Rear

Glass, suit Claas cab, front

Glass, suit Claas cab, door right

Glass, suit Claas cab, door left

Sunshade Rear, suit Claas Cab 201 |

Side blind, LH, suit claas cab

Side blind, RH, suit Claas cab

Seal, suit Claas cab door

Beacon, Rotating, Amber (B20)

Mirror, Convex, Lower, manual adjust, suit Claas cab 201 |
Cabin Roof, suit claas cab 201 |

Fan Blower Assembly, Suit Claas Cabin, MY1 | - On
Evaporator coil, suit Claas Cab 201 |

Heater Exchange / core suit Claas Cab 201 |

Expansion Valve, suit Claas Cab 201 |

Bolt M12 x 90 ZP GR8.8

Bolt M12 x 100 ZP GR8.8

Nut M12 Nyloc ZP

Washer |2mm Flat SS Heavy Duty

Gas Strut, Steering Column Lower, Claas

Mirror Bracket, Adjustable, Claas

Roof Panel, Rear Roof, Claas Cabin

Antenna Aerial Radio AM FM GME with Base and Lead
Aerial, UHF, AE409L GME (includes Base & Lead)
Training seat

Storage, Fridge compartment when optioned

|
|
I
2
|
|
I
I
|
|
I
2
2
|
I
I
|
|
I
2
4
6

24

Chapter 22 - Cabin - 393



Fuse Boxes

SN~

ITEM
PART NUMBER | DESCRIPTION
I

GA4658690 Cabin Fuse Box, Mounting Plate Assembly

I

2 GA5060025 Fuse box, Auxiliary B, Cabin, Crop Cruiser 201 | *

3 GA5060326 Fuse box, Joystick C, Cabin, Crop Cruiser 201 | *

4 GA5060033 Fuse box, Main control A, Cabin, Crop Cruiser 201 | *

5 GA5061 195 Deutsch Connector, DRB Bulk Head, suit 48 pin *
GA5075040 Diode, 6 amp, With wing key, Suit Crop Cruiser *

*Quantities will vary dependent on whether a Raven control system or GATMC s fitted.

Cabin Fridge - option

3
5

|

/ |
—————
S q (]
ITEM NO. | PART NUMBER | DESCRIPTION
GA506006 1 Electrical Harness, Cooler Cabin Fridge, suit GATMC

GA5060062 Electrical harness, Cooler Cabin Fridge, suit Raven

I
2
3 GA5070395 Fridge Cooling Module, suit Claas Cabin
4 GA5070396 Loom Fridge Claas Cabin

5 GA5070397 Rocker Switch, Claas Fridge Cooler
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Seat & Console

ITEM NO. | PART NUMBER

O 0O NN oy L1 ANWN —

GA4658706
GA5050295

GA4552830
GA500408|
GA501 1481
GA501 1465
GA5003643
GA5004437
GA4905445

GA5052446

GA507027|

DESCRIPTION
Seat Base Mount, to suit Side Console
Seat, Crop Cruiser, MY 1| to MY |4, KAB

Spacer, Seat base, SP 201 |

Bolt M6 x 40 ZP GR8.8

Bolt M8 x 35 ZP GR8.8

Bolt M8 x 16 ZP GR8.8

Washer 8mm Flat SS Heavy Duty
Washer 6mm  Flat SS

Crop Cruiser Side Dash Assembly, Raven

Seat Covers, Crop Cruiser Driver and Training Seat Cover, suit
KAB, Claas Cabin, MY I | - MY |4

Seat Belt Receptical, With Internal Switch

— A N N N N ©
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Side Console - Raven

ITEM NO. | PART NUMBER | DESCRIPTION

GA5075939 Console, SCS 4070, Raven, 0630172913
GA4658816 Side dash SP 201 | suit RAVEN

GA5009647 Green LED warning light

GA5069755 Bolt 1/4” UNC x 1/2” zinc GR8

GA5003976 Bolt M5 x 20 Pan Head SS

GA5003983 Washer 5mm Flat SS

GA5003975 Nut M5 Nyloc SS

GA4905455 Switch, Assembly push Button latching, side console
GA5020825 RAM Mount, Universal, Adjustable kit 101U
GA5017631 Washer |/4” Spring SS

GA5017669 Washer |/4” Flat SS

QO
¢

:5~om\10\m.l>wr\)—
N N — N OO0 DN — —

Continued over page
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Side Console - Raven

ITEM NO. | PART NUMBER | DESCRIPTION
12

GA4905430 Gear Selector Assembly, Suit Crop Cruiser

I3 GA5060321 Joystick, With loom, Suit Crop Cruiser

4 - Switch panel assembly |
6 - Switch panel assembly 3

17 GA5070320 Plastic end cap, suit Claas light switch blanking

18 GA5048780 Dome plug 12mm

19 GA5068930 Ram mount RAM-B138

- GA5069225 Cable Gear select SP 201 | -

Note: Console shown with all options fitted

I
I
I
I5 - Switch panel assembly 2 |
I
I
I
|

Switch Panel Assembly | - Raven

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5006397 Mounting bracket, Rocker, End switch, 82159-1B 2
2 GA5006387 Mounting bracket, Rocker switch, Centre 2
3 GA5012671 Switch, Rocker, On / off, Twin globe blue lens 4

Note: Switches fitted to machine may vary to what is shown above dependant on options fitted.
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Switch Panel Assembly 2 - Raven

Boom Rest

Boom Lift/Lower
Wing Tilt RH
Wing Tilt LH

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5006397 Mounting bracket, Rocker, End switch, 82159-1B

2 GA5006387 Mounting bracket, Rocker switch, Centre
3 GA5060410 Switch, Rocker, Momentary, On/Off/On, 2 pole, No bulb or
actuator

Note: Switches fitted to machine may vary to what is shown above dependant on options fitted.

Switch Panel Assembly 3 - Raven

Dual Product

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5006397 Mounting bracket, Rocker, End switch, 82159-1B

2 GA5006387 Mounting bracket, Rocker switch, Centre
3 GA5012671 Switch, Rocker, On / off, Twin globe blue lens
4 GAS5006421 Carling Switch Blank Hole Panel Plug (black)

Note: Switches fitted to machine may vary to what is shown above dependant on options fitted.
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Side Console - GATMC

ITEM NO. | PART NUMBER

O 00 N o8 U1 N W N —

© ® N o s W — O

N

GA4658815
GA5069400
GA5069415
GA5013799
GA5003983
GA5003975
GA5003976
GA5069755
GA5069420

GA4905430
GA5020825
GA4905455
GA5017631
GA5017669
GA5067978
GA5048780
GA5070320
GA5069225

\

I

7

]

|
Il
’ il

‘ \ Ig,' °
I
DESCRIPTION

Side dash assembly, suit Lykketronic SP 201 |
PC monitor 10" Lykketronic

Joystick, including loom, suit lykketronic

Red LED warning light

Washer 5mm Flat SS

Nut M5 Nyloc SS

Bolt M5 x 20 Pan Head SS

Bolt 1/4” UNC x 1/2” zinc GR8

Cab [/O micro module

Switch Panel Assembly | Lykketronic

Switch Panel Assembly 2 Lykketronic

Gear Selector Assembly, Suit Crop Cruiser
RAM Mount, Universal, Adjustable kit 101U
Switch, Assembly push Button latching, side console
Washer |/4” Spring SS

Washer |1/4” Flat SS

Screen Protector, Suit Lykketronic 10", anti glare
Dome plug 12mm

Plastic end cap, suit Claas light switch blanking
Cable Gear select SP 201 |
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Switch Panel Assembly | - GATMC

Auto Steer
Dual Wing

Cruise Control

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5006397 Mounting bracket, Rocker, End switch, 82159-1B 2

2 GA5006387 Mounting bracket, Rocker switch, Centre 2

3 GA5060410 Switch, Rocker, Momentary, On/Off/On, 2 pole, No bulb or I
actuator

GA5012671 Switch, Rocker, On / off, Twin globe blue lens I

GA5016207 Switch, Rocker, Momentary, On / Off / On, Blue lens, | pole I
6 GA5060418 Switch Rocker On/Off No Bulb I

Note: Switches fitted to machine may vary to what is shown above dependant on options fitted.

Switch Panel Assembly 2 - GATMC

Fence Jets

ITEM NO. | PART NUMBER | DESCRIPTION

| GA5006397 Mounting bracket, Rocker, End switch, 82159-1B 2

2 GA5016207 Switch, Rocker, Momentary, On / Off / On, Blue lens, | pole |

3 GA5012673 Switch, Rocker, On / Off / On, Twin bulb back light, Blue lenses I
Note: Switches fitted to machine may vary to what is shown above dependant on options fitted.
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